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SATRA Technology Centre Lid, SATRA House
Rockingham Roag, Ketiering

Nortaarte NN16 8UH, United Kinodam

Telr +44 {0y 1536 410600

Fax +44 (0} 1538 410528

e-rmail: info@satra co uk

Finm: Sandella Fabrikken AS
PO Box 160
N-6239 Svkkylven
NORWAY

For the attention of- Mr | Eliassen

Technical
Services Report

Subject: IGNITABILITY TEST

Our ref: 60560/0525/FUR-O/S/TMS/IPR
Your ref: Sandella Sverige 1376

Date: 22nd June 2005

Conditions of Issue:

This report may be forwarded to other parties concemed provided that it is not abbreviated or
changed in any way. It must not be published, for example by including it in advertisements,

without the prior, written permission of SATRA.

Resulis given in this report refer only fo the sampies submitied for analysis and tested by SATRA.
Comments are for guidance only and are not part of the reported results. All comments and interpretations
are outside the scope of UKAS accregiiation and are based on current SATRA knowledgs.

A satisfaciory test report in no way implies that the product tested is 2pproved by SATRA and no warranty
ie given as to the performance of the product tested. SATRA shall not be ligble for any subsequent loss or
damage ncurred by the client as a result of information supplied in the report. r |

Tesats merked T are not UKAS acareditad. L Ji
]
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SATRA Technelcgy Centre (id - Registered in Bngland No. 3858796
Natified Body for testing and certification of PPE Referencs Ne. 0321
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Tenitability test for polyurethane foam in slab form according to Schednle 1 Part I'oTThe Furniture and
Furoishings (Fire) (Safety) Regulations 1988, amended 1989 and 1993, (SI 1988/No.1324, ST 1989/Nn.2358.
S1 1993/No.207)

Sample Identification
A urethane foam idenufied by the client ag:
Sandella Sverige 1376

The samplc was tested m combinaton with the flat woven FR polvesier fabric defined in Schedule 1 Pant 1 of the
Regulations.

Conditioning

S dave at 20 = 5°C and 50 = 20%rh.

Procedure

The rest, based on BS 5852: Part 2: 1982, was carried out as described in Schedule 1 Pait I of the Regulations
using 1gnition source 5. A separate test assemb!v was nsed for cach epplication.

Results and ohservations

The following test results relate onky: 16 the ignirabil iy of the combinarion of upholsiery eomposites under the
particular conditions of fesi; ihey are not intended as @ means of asse ssing the full potential fire hazard of the
marerials mouse.

First application: The flames self-extinguished after 3 minuvtes 19 seconds and smouldering ceased after
7 munutes 16 seconds. The flames did not penetrate the full thickness of the foam

Mass foss: 2ia

Second application: The flames self-ext IL“UI“.[ 1ed after 2 minutes 30 seconds and :-mouldmmﬂ cezsed after
Pr ;
& minutes 26 seconds. The flames did not penetraie the full thickness of the foam.

Mass loss: 23¢

This polvurethane foam PASSED the test specified in Schedule 1 Part ¥ of the Furniture and Furnishings

(Fire) {Safety) Regulations 1988, (amended 1989 and 1993). },'
J il ’ )
Testing and report by T Notley on 22/6/05 / " J/ o ” e
|£:néd h{p-n.m

Busun,y: Ares’ Manager
Pumlmrc Teclmo]om Centre
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